
  
 

      

Mabbett & Associates Ltd, Corporate and Registered Office: 13 Henderson Road, Inverness, UK, IV1 1SN 

Registered in Scotland No: SC 163378 info@mabbett.eu www.mabbett.eu 

Anglesey | Belfast | Caerphilly | Carlisle | Dublin | Dundee | Edinburgh | Forres | Glasgow | Inverness | Leicester | Liverpool | Winchester 
© 2023, Mabbett & Associates Ltd. All Rights Reserved. The name Mabbett and the Mabbett logo are Trade Marks licensed to Mabbett & Associates Ltd. 

 
 
Project No: 313306 
 
 
 
 

Accident Management Plan 
 

Prepared for: 

 

2ZLF Ltd  
West Meadows Industrial Estate 

Derby 

DE21 6HA 

 
 
 
 
 
 
Contents Amendment Record 
 
This report has been issued and amended as follows: 
[...]
10.1 What is a suspicious package? 25 

10.2 What to do if a suspicious package is found. 25 

10.3 Postal bombs 25 
10.3.1 Tell tale signs 25 
10.3.2 If a suspicious parcel arrives at either reception or security 25 

Section 11.0: Glossary
 26 

 
 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 1 of 26 

Section 1.0: Introduction 
 
This Accident Management Plan (AMP) has been produced having regard to the following 

documents/reports; 

 Standard Operating Procedures (SOPs) for the equipment operated in accordance with the 

manufacturers. 

 Environment Agency Guidance on Environmental Risk Assessment first published in February 

2016. 

 Non-hazardous and inert waste: appropriate measures for permitted facilities1 

 Institute of Air Quality Management (IAQM) document 'Guidance on the Assessment of Mineral 

Dust Impacts for Planning V1.1' 

 

It is stipulated under this guidance document that the AMP fulfils the following four key requirements:  

 Identifies events or failures that could damage the environment 

 Assesses how likely they are to happen and the potential environmental consequences 

 Actions to minimise the potential causes and consequences of accidents 

 The actions that are required to be carried out if an accident happens. 

 

This AMP has been implemented and will be maintained at the site as part of the company’s Environmental 

Management System (EMS) and will ensure the site and all operatives within are fully prepared for such 

incidents. 

 

If an accident does happen and it may cause an adverse environmental impact, permit holders are 

expected to: 

 Immediately do what it says in the AMP; 

 Do whatever else is necessary to minimise the environmental consequences; 

 Take all precautions to ensure the health and safety of both employees and visitors is not 

compromised; 

 Find out why the accident happened and stop it happening again; and 

 Review the AMP at least every year; 

 

This AMP includes the following aspects: 

 A site map that includes building and process layout, location of accident response equipment – 

fire extinguishers and spill kits  

 A drainage plan  

 Bulk storage plan  

 A list of key contacts and contact numbers 

 
1 https://www.gov.uk/guidance/non-hazardous-and-inert-waste-appropriate-measures-for-permitted-facilities  



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 2 of 26 

 Information on preventing accidents which could occur on site and what to do if an accident 

happens.  

 Accident reporting form  

 Inventory of tanks and stores  

 Series of relevant procedures 

 

A number of the control measures cited within this document refer the operators to an established suite of 

procedures and new environmental procedures which have been drafted in response to the permitted 

operations at site. 

 

These documents should be referred to for detailed actions in relation to emergency response and control. 

The AMP and all associated procedures will be reviewed at least every four years or as soon as practicable 

after an incident, with changes made accordingly to minimise the risk of occurrence / recurrence. 

 

All of the necessary actions that are required to be taken in the event of an accident will be detailed within 

the detailed Site Emergency Procedures. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 3 of 26 

Section 2.0: Site setting 
 

WEST MEADOWS WASTE RECOVERY FACILITY  

Downing Road  

West Meadows Industrial Estate 

Derby 

DE21 6HA 
 
2.1 Site location 

Figure 2-1 Site location 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
2.2 Site setting 

The site is located at the end of Downing Road on the West Meadows Industrial Estate, to the east of the 

centre of Derby (SK 36815 36166). The estate itself is accessed via the A52 (Brian Clough Way) dual 

carriageway. The site is accessed via a security gate, from the public highway and is situated within land 

owned by the operator. The site area is approximately 0.6 hectares and is surrounded by 2.1m high 

palisade fencing. 

 

There is a mix of retail, industrial, transport, leisure, recreational and domestic properties within 1 000m of 

the site. 

 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 4 of 26 

The Sanctuary LNR (a bird and wildlife reserve, formerly a gas works tip containing contaminated land) is 

located approximately 1 020m to the south-east of the site. 

 

The site is 360m from the River Derwent, which lies to the South and flows W-E. 

 

There is a SPZ1, 2 and 3 (centred at SK 36117 35788) located approximately 725m SSW of the site.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 5 of 26 

Section 3.0: Site Operations 
 
The site is a 105m x 60m flat area which incorporates a small car park, weighbridge, steel portal building 

(31m x 24m x 7m eaves height) with an attached flat roofed office (15m x 6m). The area over the 

weighbridge consists of designated waste reception and storage areas for the non-hazardous and (limited) 

hazardous waste activities as well as some of the processing plant. The storage for dry wastes and 

products is bays formed with concrete A blocks or concrete Lego blocks. The process equipment is partly 

outside but mostly inside the steel portal building.  

 
The process involves 2 inlets – one for wet waste and one for dry waste. 

 

The wet waste side of the process is the area which has been improved in readiness for treatment of the 

higher proportion of hazardous waste. 

 

3.1.1 Dry waste 

The dry waste is loaded into a hopper feeder using a front loader. The material passes under a magnet 

(for removal of metal) and then onto a star screen which ejects the oversize material (>100mm). The 

material then passes up a conveyor belt (under another magnet) and then enters the building. 

 

The material drops into a log-washer where heavy material is augured up through a bath of water 

depositing on a screen where this stone and sand is graded into different sizes and deposited down a 

chute (+40mm) or onto a conveyor which takes the aggregate out of the building onto a stockpile. The 

floating light material (organics and trash) floats off the end of the water bath and is dewatered on a 

vibrating screen before exiting the building again on a conveyor. 

 

The sand and water mix is pumped to the sand plant where it is pumped through a hydrocyclone with the 

underflow containing the sand deposited on a dewatering screen then a conveyor which takes the sand 

out of the building into a stockpile. The water and fines pass on to the thickener. Flocculant is added to 

the water to bring the fine solids together allowing settlement in the thickener before the sludge is removed 

via pump to the centrifuge system (also indoors).  

 

3.1.2 Wet waste 

Outside of the building the wet waste from the wet waste discharge bay is loaded into the plant using a 

material handler into a screw conveyor. This is to be improved in future by the installation of a submersible 

pump that will feed the hopper directly from the storage tank. Due to the nature of the submersible pump, 

there will be a reduction in noise associated with this activity as the loader will not be needed to perform 

this operation.  

 

The screw conveyor moves the material onto a primary screen where the material is washed with larger 

material removed for disposal. The underflow is pumped to the sand scrubber skid. On this skid the sand 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 6 of 26 

is scrubbed with pressured water and then separated using a hydrocyclone and an up-flow classifier. The 

sand is removed via a screw. The water and fines pass to a lamella settlement unit where sludge is 

removed. A scraper also removes any scum/oil residue from the surface into an IBC. The sludge is 

currently held until the centrifuge is available. 

 

As part of the permitted activity all water from the wet waste bay side of the plant is hard piped such that 

it has to go through the water treatment plant in the building consisting of Dissolved Air Flotation (DAF) 

and electrocoagulation. This removes suspended solids, oil and heavy metals. When the wet feed of the 

process is not being used the water treatment plant can clean the process water from the dry feed 

recycling. 

 
3.1.3 New equipment 

The new equipment for the expansion of the hazardous treatment operation is: 

 Sand scrubber skid replacing old screw classifier, up-flow classifier and vibrating screen. 

 New pressure pump and scrubber (on original permit but not installed) 

 Larger, new lamella (separator) replacing old rental Siltbuster lamella with flocculator and 

settlement chemicals. 

 30m3 Storage Tank 

 

The system uses the same centrifuge and water treatment plant in the building as the rest of the plant. 

This new equipment is located along the southern wall of the wet waste bay which was where the previous 

dewatering plant was located.  

 

The restrictions on the plant which currently stops the plant from processing more than 10 t/day are: 

 Up-flow Classifier in place but not commissioned (no motors or noise will be associated with this 

equipment 

 Storage tank not connected (has 2 mixer motors which were running for the noise test. 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 7 of 26 

 
Figure 3-1 Wet waste unloading bay 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 8 of 26 

Section 4.0: Accident Management Plan 
 

Accident scenario Probability Magnitude of impact 

Risk 

before 

mitigation 

Risk management 
Residual 

risk rating 

1 - Spills and Leaks / Loss 

of Containment / Transfer 

of Substances / 

Overfilling of Vessels 

Medium 

Moderate to Severe 

Spillage and leakage could occur 

during fuel deliveries, vehicle 

refuelling, vehicle breakdowns/ 

accidents and or damage to tanks or 

bunds; 

Loss of containment could result in 

potentially polluting liquids (including 

oils) being discharged in surface 

water drainage systems and to 

controlled waters; 

Low 

The site processing areas are located entirely on a 

pad with a sealed surface with fully contained and 

sealed drainage and therefore considered to have a 

low potential for impacts to ground water. 

A sealed drainage and containment system for tanks 

containing potentially polluting liquids has been 

constructed so that any leaks / spills are contained. 

All storage vessels and bunds have been 

constructed to the appropriate British Standard. 

Tanks are inspected visually on a regular basis to 

ensure continued integrity of tanks and identify any 

necessary remedial action. 

Minor spills to be cleaned up immediately, using 

proprietary absorbents. Resultant materials to be 

placed in container for off-site disposal to 

appropriate facility. 

Near zero 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 9 of 26 

Immediate action to be taken in event of major spill 

which is likely to cause polluting emissions to the 

environment to prevent liquid from entering surface 

water drains or any unsurfaced ground. Spillage to 

be cleared immediately and placed in containers for 

offsite disposal.  

The company has established accident and 

emergency procedures. 

2 - Vandalism Medium 

Moderate 

The site could be subject to 

intentional vandalism and damage by 

intruders/trespassers who could 

cause damage or harm to the plant 

and equipment, causing spills and 

tanks to leak. 

Medium 

On-site security measures: 

 Security lighting 24 hours a day;  

 Security cameras are installed at the site; 

 Security fencing extends around the site 

perimeter; 

 2m palisade, or equivalent, as a minimum; 

 Lockable gates are located at the site 

entrance; 

 Gates will be locked whenever the site is 

closed; 

 Gates and fencing are inspected daily by 

operations staff to identify deterioration and 

damage and the need for repair; 

 Fencing and gates are maintained and 

repaired to ensure their continued integrity. 

Low 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 10 of 26 

If damage is sustained, repair will be made 

within the same working day. If this is not 

possible, suitable measures will be taken to 

prevent unauthorised access to the site and 

permanent repairs will be affected as soon 

as is practicable; 

 All visitors to the site are required to register 

in the visitor’s book and sign out again on 

exit, thereby minimising the risk of 

unauthorised visitors on the site; and  

 Operational procedures have been 

implemented including regular inspections, 

ensuring continual monitoring of security 

provision at the site. 

3 - Flooding 
Low 

 

Low 

The site lies within a Flood Zone – 

Medium risk. 

The site could be inundated with 

floodwater that would damage 

electrical equipment. 

All materials are stored in bunded 

areas.  

Low 

The site is equipped with a sealed drainage and 

bunding systems which will prevent the inflow of 

offsite flood water into critical areas (bunds, tanks, 

storage etc.). 

The site accepts a range of waste streams. Should 

the site be flooded these will only add to the 

sediment load of the floodwater rather than the risk.  

Low 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 11 of 26 

4 - Fire in processing 

plant: 

Plant malfunction; 

Electrical equipment that 

could provide an ignition 

source; 

Waste products / raw 

materials that may 

support combustion. 

Medium 

Low 

As there is no storage of combustible 

materials on site, there is the limited 

potential for fires to break out if 

procedures are not followed. 

Low 

All machinery is subject to a planned preventative 

maintenance schedule. 

The machinery is flitted with fire suppression to 

combat fires. 

Operators trained and aware of measures to be 

taken to deal with fires until Fire & Rescue Services 

are called. 

Containment system: all tanks and vessels 

containing flammable and potentially polluting 

liquids are constructed so that any leaks/spillages 

are contained and responded to in accordance with 

established emergency procedures. 

In the event of a fire, the following actions will be 

taken: 

 The fire brigade will be notified immediately 

and the EA as soon as practicable.  

 All containment valves and systems will be 

closed. 

 The site will be immediately evacuated. 

Records of fire incidences will be kept on site 

together with a summary of remedial action taken. 

Near zero 



 

2ZLF Limited: Accident Management Plan (June 23, 1.0) 313306 
© 2023, Mabbett & Associates Ltd Page 12 of 26 

Smoking will not be permitted in the operations 

areas of the site. 

5 – Failure of Mains 

Services: 

Failure in the mains 

services, water or 

electricity. 

Medium 

Low 

Depending on the time of year that a 

failure occurs, this will either not affect 

operations or have a limited impact. 

Low 

In the event that mains services of electricity 

supplied to the site are unavailable, this would affect 